

8302 Lombardale Rd
Houston, Texas 77092

Material Test Certification
Certificate Conforms to EN 10204/3.1

ISO 9001:2000
Certified

30001

Item 3

Qty	Part Number	Part Description	Heatcode							
22.00	6100400112	M-FIN F304-304L 4.00 150 RF SO	B1142	E81942 F304-304L						
C	Mn	P	S	Si	Ni	Cr	Mo	N	Cu	Ti
0.015	1.720	0.029	0.0260	0.270	9.250	18.200	0.320	0.0800		
Ob	Cl	Te	Al	Fe	Tensile	Yield	Elong	RA	FB	FT
					83,800	46,400	64.50	76.10	149.00	

-20F: 130, 170, 208 ft-lbs
Solution annealed at 1950F/1065C and water quenched
ASME SA 182M-07 F304/304L; NACE MR-0175, MR-0103, E16.6-2003 as applicable
Material free from mercury contamination
Made in Mexico.

Item 4

Qty	Part Number	Part Description	Heatcode							
19.00	6100600212	M-FIN F304-304L 6.00 300 RF SO	B1142	E81942 F304-304L						
C	Mn	P	S	Si	Ni	Cr	Mo	N	Cu	Ti
0.015	1.720	0.029	0.0260	0.270	9.250	18.200	0.320	0.0800		
Ob	Cl	Te	Al	Fe	Tensile	Yield	Elong	RA	FB	FT
					83,800	46,400	64.50	76.10	149.00	

-20F: 130, 170, 208 ft-lbs
Solution annealed at 1950F/1065C and water quenched
ASME SA 182M-07 F304/304L; NACE MR-0175, MR-0103, E16.6-2003 as applicable
Material free from mercury contamination
Made in Mexico.

PLEASA ANAHUAC Y CIA. S.A. DE C.V.
CONTROL DE CALIDAD

FECHA 17 Jun 2010
E999

FIRMA E. RUIZ

We certify that the material represented by this document has been tested and inspected and is in conformance with the purchase order, drawing(s) and specification requirements.

Approved by

Harold Acord
Harold Acord

Quality Assurance Inspector